ENGINE - REAR SHOCK ABSORBER FOR APRILIA MOJITO CUSTOM 2T (ENGINE APRILIA) 2002

Engine   Rear shock absorber for Aprilia Mojito Custom 2T (engine Aprilia) 2002
 
(1)  AP8235089
KICK-START LEVER
 
(2)  AP8152282
SCREW W/ FLANGE M6X35
 
(3)  AP8144259
RUBBER SPACER
RUBBER SPACER
 
(4)  AP8221304
BUSH
 
(5)  AP8203930
SHOCK ABSORBER Part information
(5)  AP8223058
SHOCK ABSORBER Part information
 
(6)  AP8152301
SELF-LOCKING NUT
 
(7)  AP8150227
SCREW
 
(8)  AP8150020
WASHER 10,5X21X2*
 
(9)  271807
HEX SCREW M10X202
SCREW
 
(10)  AP8152301
SELF-LOCKING NUT
 
(11)  AP8150196
HEX SOCKET SCREW
 
(12)  AP8150210
CURVED SPRING WASHER *
 
(13)  AP8150020
WASHER 10,5X21X2*
 
(14)  598839
SCREW W/ FLANGE
SCREW
 
(15)  AP8222577
(15)  AP8222600
(15)  AP8222605
(15)  AP8222606
(15)  AP8222717
(15)  AP8222719
(15)  AP8222720
(15)  AP8222721
(15)  AP8222722
 
(16)  AP8150026
NUT M6
Part number Description
# 1
AP8235089
KICK-START LEVER Contact
# 2
AP8152282
SCREW W/ FLANGE M6X35
# 3
AP8220550
AP8144259
RUBBER SPACER
RUBBER SPACER
# 4
AP8221304
BUSH
# 5
AP8203930
SHOCK ABSORBER Contact
# 5
AP8223058
SHOCK ABSORBER Contact
# 6
AP8152301
SELF-LOCKING NUT
# 7
AP8150227
SCREW Contact
# 8
AP8150020
WASHER 10, 5X21X2*
# 9
AP8221280
271807
HEX SCREW M10X202
SCREW
# 10
AP8152301
SELF-LOCKING NUT
# 11
AP8150196
HEX SOCKET SCREW
# 12
AP8150210
CURVED SPRING WASHER *
# 13
AP8150020
WASHER 10, 5X21X2*
# 14
AP8152278
598839
SCREW W/ FLANGE
SCREW
# 15
AP8222577
ENGINE Contact
# 15
AP8222600
ENGINE Contact
# 15
AP8222605
ENGINE Contact
# 15
AP8222606
ENGINE Contact
# 15
AP8222717
ENGINE Contact
# 15
AP8222719
ENGINE Contact
# 15
AP8222720
ENGINE Contact
# 15
AP8222721
ENGINE Contact
# 15
AP8222722
ENGINE Contact
# 16
AP8150026
NUT M6
Here are all the parts relating to the Engine - Rear shock absorber of your MOJITO 2002. These are all genuine parts to assure you the best possible repair which will last.

FRAME Parts for Aprilia Mojito Custom 2T (engine Aprilia) 2002

ENGINE Parts for Aprilia Mojito Custom 2T (engine Aprilia) 2002

ACCESSORIES Parts for Aprilia Mojito Custom 2T (engine Aprilia) 2002

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...